KLjC

BRI e
KAILE TESTING pay 91510100098662298C
( H B
WiH % SCKLICISYXGS18075-0013
172312050551

79 )| R B AR BT R A

SiChuan KailLe Testing Co.,Ltd.

il RS

Test Report
FLRRF(2023)55050114W 5

A H 4 B

Project Name

Z 4% # f 1 R A 6
Applicant

AW 2R G ZEFEA I

Kind of Test m ﬁ'

i 4 B :L%&zo eidn2on
Test Date = )

Y

RERNEHE



KejC
LA

KAILE TESTING
YRR T (2023) 5 050114W 5

6.
7

RN
9.

AN =

v B A A I E A AT AR A F AR I A L R, R e R, BR

INFEA 7] “CMA BN E B ICUEM/EH .

- IENEFT A IR RS ARE RS g, ARG e AR AL

B 7 N2 T TR

v BATT W ARE A AW, FHERE A RN, KA I H AL AR,

EIIA T2 VAR AR, ANZE T,

 HESETT BATRERIRE A, A m SO IE R i B s 9T, ANXERE R IR A

e, RAPREERRAL. W B AR, (RS ARG R
AT

v WEAI AL PPN PR RS BRI AL, AR RME B WA

o5 SEBRTE BUANET, AR F AR I 51 RN 5T
REA > w] F e, AEEHAR S .
AHE AR A FEZATTT A, AR S e Bl A A TRl AR A B AN A

RGN A VFA] AL FH AR IR 5 00 AR 24 B 36 i A T B2 1, A A m] PR BB AT

FETHERIRTT .
B2 R A WO F SO i B B 2R LAAL, T o ol b S s v I TR R RO AN R B A

MAEMA LR

G
B AR DO IURA I S ARAT PR 22 7

Hhy
i

Bk RCERTH B IX R 8985 B Rt s EEA901
Yi: 610000

R4 HIE:  (028) 87914404

II

/7 N3 N\



YRR T (2023) 5 050114W 5

KLjiC
LA

KAILE TESTING

1. &

Al 4R

MAR

S BE O R FI IR, F0A 7] T20234205 H 04 H % H ST DA A, 5572023
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2. |

(VLRI EPS,

A ARG JIRFEAME B IR 2-1; AHLIR N S ALE B IR 2-2.
®2-1 FARRSERFEERER

5 RS KEERTE] | FHRIERR B &t HSEEE (m) | #RRI%#E
TP A S A AR
001 230420W002-01P-1,2,3 05 H 04 H 1#5E R IR IEPERI R E . AR 80 W
TP A S R
002 230420W002-02P-1,2,3 05 H 04 H 2HBE BRI IR EPERIE L E . AR 80 W
#£2-2 FHLERSKEWNSAER
15347 o ) .y WHEHR | ZEEEE . ,
i M o WERR | WERR | O ol R R AR
FHEIE, ISk K B BB BRL L S B
1#5ERen | 5% 15 2K, BE Tk HH 25 2.01 11 i . L B, B ASE.
I HT2) 60 K Es AR, 1 R3I
FHEIE, ISk K HEL EEL B R HY. AR
2#BERER | SR 15 K, BERUEHE HH 25 2.01 11 i L B, B ASE.
A2 60 K Es AR, 1 R3I

3. BRI HE . PR, RSB

AHLIR AT HE « TRk A A R 341,

X311 FHZERSKENME . HERE. ERASEREA (D

& s . ,
B | mE s SRR e B PR R A
N (AR TTIEY BRI - . \
K SRR 2003 B BT i JR 7 FE T KL-AFS-02 3x10°6  mg/m
fiif 2x10*  mg/m?
B 2x10°  mg/m?
Eg ] 8x10°  mg/m?
’% i HI657-2013 JIABDLE = SMES By EElE S e T e LN IR 4104 me/m’
S RICRIIE AR A S B TRk KL-ICPMS-01 &
# 2x10*  mg/m3
% 3x10* mg/m?
i 8x10°¢  mg/m?
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®3-1 FHLARSHNIE . TTERE. RS EEA (2)

B | mEak GBI R RH R 4
] 2x104  mg/m?
i HI657-2013 Je HAB S SRS, SR s LA £ B TR A 7x10° mg/m?
o f FEBITRONGE AR &S5 T AL KL-ICPMS-01 X104 mg/m’
"/\E % 3104 mg/m’
ang | “6‘57'199;g;gﬁjlf;fgﬁﬁ%m%g FEEA (O TRECKLYC18 | %

ww | Tl“”‘”ﬁfﬁf@iﬁf BURIES | et (0 WK KL-YC-18 | m¥h

4. FS5 R KPR
AHGL bR (TR IR TS et br k) (GB18485-2014)
A HLR AR G5 R B AR 4-1.
X411 FHAZRSBNGSGREFHN ()
HRiER i ZR

LT | ok | 28| mws | we | #-% %@%%ﬁ@ N | B |
iR m’/h 47590 I fﬁél 9294 ”1’@\ \ \

EZNEn T % 7.3 \é *; g::; \ \ \

B S mg/m® [ <3x10* X{ Iqu Pﬁ%‘@% / \ \ \

ORI | meimt | <2x10% | <2xToe] <2 <210t | v |

Ao % kg/h | <1.43x10° | <1.45x10° [ <1.48x10° | <1.45x10°| \

T m/h 53436 51016 48870 \ \ \

HER % 7.4 7.0 8.2 \ \ \

gig 001 | 1#3Ekehn Fid SE IR mg/m3 5%x106 4x10- 4x10% \ \ \
Hemok mg/m? 4x10 3x10°6 3x106 3x10°6 0.05 | &hx

Hemod 2 kg/h 2.67x107 | 2.04x107 | 1.95x107 | 2.22x107 \ \

e m’/h 47590 48241 49294 \ \ \

AR % 7.3 8.0 7.0 \ \ \

B SREE | mg/m® | 1.88x10° | 1.88x10° | 1.87x103 \ \ \

HEmok g mg/m? | 1.37x103 | 1.45x10° | 1.34x10% | 1.38x10? \ \

Hemod 2 kg/h 8.95x10° | 9.07x10°5 | 9.22x105 | 9.08x10° \ \
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# 41 ARRBESWERTI (D)
PR 25 5

TV | TR TR pwnn | we | s-x %@% K [Npro | e |

ikt mh 47590 o 9204 H \\ \ \

— F—

AEE % 7.3 \ S8 0 &y \ \

- SREE | mg/m® | 0.0271 &2@5@@5@]6}@% / \ \ \

Hemokps | mg/m® | 0.0198 o.oh\_;my/ 0.0177 \ \

Hemod 2 kg/h 1.29x10°% | 1.32x103 | 8.53x10* | 1.15x103 \ \

i m3h 47590 48241 49294 \ \ \

AEE % 7.3 8.0 7.0 \ \ \

i ST FE mg/m® | 2.12x10° | 2.12x103 | 2.12x103 \ \ \

ek | mgm?® | 155103 | 1.63x103 | 1.51x10° | 1.56x103 \ \

HEfc % kgh | 1.01x10% | 1.02x10% | 1.05x104 | 1.03x10* \ \

ik m’h 47590 48241 49294 \ \ \

AEE % 7.3 8.0 7.0 \ \ \

ST o1 | st —

04 H % SN FE mg/m? 0.0158 0.0159 0.0156 \ \ \

Hemok mg/m? 0.0115 0.0122 0.0111 0.0116 \ \

HEc % kg/h | 7.52x10% | 7.67x10* | 7.69x104 | 7.63x10* \ \

ik m’/h 47590 48241 49294 \ \ \

=l % 7.3 8.0 7.0 \ \ \

i SR | mg/m® | 2.47x10% | 2.49x104 | 2.43x10* \ \ \

Hemok mg/m® | 1.80x10% [ 1.92x104 | 1.74x104 [ 1.82x10* \ \

Hemod 2 kg/h 1.18x10° | 1.20x105 | 1.20x10° | 1.19x10° \ \

ik m*h 47590 48241 49294 \ \ \

E=le % 7.3 8.0 7.0 \ \ \

i STREE | mg/m?® | 4.09x10% | 4.12x10° | 4.09x103 \ \ \

Hemgokrs | mg/m® | 2.99x10% [ 3.17x103 | 2.92x10° [ 3.03x103 \ \

Hemod 2 kg/h 1.95x104 | 1.99x10* | 2.02x10% | 1.98x10+ \ \
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#4-1 FHLRERSKENERE P (3D
HREER EEES
I —
X | F | BHIE IE ; . , Y p ) e |
RUAE | B | K A I\t W
A | 5 £ £ K, FRAE
ik 3h 47590 o 9294 {'@ \ \ \
JiN=ES m %’ =
I A2 —— ]3“\
AfE % 7.3 80 0 |\ \ \
rat I~
=1
SN FE mg/m® | 5.27x10° %XIOJ 5.21x103 \ \ \
# gt
He ok mg/m® | 3.85x10° | 4.0M%J07 3.72x10-3/£.86x10-3 \ \
i-—’
HEBOE 2 kg/h 2.51x104 | 2.51x10% | 2.57x104 | 2.53x10* \ \
biihss m3/h 47590 48241 49294 \ \ \
AfE % 7.3 8.0 7.0 \ \ \
! S v mg/m? | 4.62x103 | 4.66x103 | 4.59x103 \ \ \
He ok mg/m? | 3.37x103 | 3.58x103 [ 3.28x10% | 3.41x103 \ \
He sk % kg/h 220x104 | 2.25x10% | 2.26x104 | 2.24x104 \ \
biihss m3/h 47590 48241 49294 \ \ \
B . _
- AfE % 7.3 8.0 7.0 \ \ \
LT SE IR mg/m’ 0.0611 0.0615 0.0510 \ \ \
B B
e He ok mg/m3 0.0446 0.0473 0.0364 0.0428 1.0 | &4
HiEm
05 . i % 2.91x103 | 2.97x103 | 2.52x103 | 2.80x1073
H o1 | ueesn HEBOE 2 kg/h \ \
04 H —
bithss m3/h 47590 48241 49294 \ \ \
AEE % 73 8.0 7.0 \ \ \
i SR B mg/m® | 6.86x10° | 7.37x10° | 7.22x10° \ \ \
HEsok = mg/m® | 5.01x10° [ 5.67x105 | 5.16x10° [ 5.28x10% \ \
HEBOE 2 kg/h 3.26x106 | 3.56x10° | 3.56x10¢ | 3.46x10¢ \ \
biihss m3/h 47590 48241 49294 \ \ \
AEE % 73 8.0 7.0 \ \ \
L SN FE mg/m? | 2.33x10° | 2.46x10° | 2.41x103 \ \ \
Hemok mg/m® | 1.70x10° | 1.89x105 | 1.72x10° [ 1.77x10°% \ \
He s 2 kg/h 111106 | 1.19x106 [ 1.19x10¢ | 1.16x10% \ \
biihss m3/h 47590 48241 49294 \ \ \
AEE % 73 8.0 7.0 \ \ \
. BR R
SE IR mg/m? | 9.19x105 | 9.83x10° | 9.63x10° \ \ \
HAL & - £
Hemok mg/m® | 6.71x10° | 7.56x105 | 6.88x10° [ 7.05x10°% 0.1 Kk
He sk % kg/h | 437x106 | 4.74x10° | 4.75x10% | 4.62x10° \ \
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x4-1 FHLRRSKNE R (D
HaER RS
s =LY = —
LR | TR TR pwnn | we | s—x %Mg@\ N AR
ik m/h 46671 %ﬁ% 0845 {:@ \ \ \
i
G % 8.2 EFE * :> \ \ \
) S mg/m® [ <3x10+ Xl&“{b 531 s [ \ \ \
HEsok = mg/m? [ <2x10* < 6”74“ | <2x10*4//<2x1074 \ \
Heok % kg/h | <1.40x10° | <1.41x10° | <1.53x10° | <1.45x105| \
tliEes m¥/h 48786 47398 44529 \ \ \
A % 7.7 7.1 7.4 \ \ \
K S mg/m3 3x106 3x10°6 3x10°6 \ \ \
Hemok mg/m? 2x10°¢ 2x107 2x107 2x107 0.05 | &%
He e & kg/h 1.46x107 | 1.42x107 | 1.34x107 | 1.41x107 \ \
blinhezs m’/h 46671 46988 50845 \ \ \
Eaies % 8.2 8.1 7.6 \ \ \
B STREE | mg/m?® | 1.73x103 | 1.73x10° | 1.75x10°3 \ \ \
Hemok mg/m? | 1.35x103 | 1.34x10° | 1.31x10% | 1.33x10? \ \
05 A ) HepoH 2 kg/h | 8.07x10° | 8.13x10° [ 8.90x105 | 837x10° \ \
04 H 002 | 2#5E kP —
Hliss m¥/h 46671 46988 50845 \ \ \
AaE % 8.2 8.1 7.6 \ \ \
i TR | mgm’ 0.0230 0.0230 0.0229 \ \ \
Hemok mg/m? 0.0180 0.0178 0.0171 0.0176 \ \
Heok % kg/h 1.07x103 | 1.08x102 | 1.16x103 | 1.11x10? \ \
blinhecs m’/h 46671 46988 50845 \ \ \
Eaies % 8.2 8.1 7.6 \ \ \
Y SEAR B mg/m3 | 2.14x103 | 2.15x10° | 2.16x103 \ \ \
Hosok s | mgm® | 1.67x10° | 1.67x10° [ 1.61x10% | 1.65x107 \ \
HepoH 2 kg/h | 9.99x105 | 1.01x10* | 1.10x104 | 1.04x10* \ \
blinhecs m’/h 46671 46988 50845 \ \ \
Eaies % 8.2 8.1 7.6 \ \ \
B TR | mg/m? 0.0207 0.0207 0.0205 \ \ \
HgkE | mgm? 0.0162 0.0160 0.0153 0.0158 \ \
HeoE % kg/h | 9.66x10% [ 9.73x10* | 1.04x103 [ 9.94x10 \ \
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# 41 HAGSBESRMERLI (5
FEmiER IESES

TLE | ok | 28| mws | e | #-% %@% H Nt | s | e

ks m’/h 46671 f6o8s 0845 V’s'@ \\ \ \

=l % 8.2 \3 6 kg \ \ \

i SR E | mg/md | 2.68x10* )éx @g@ mﬁﬁ%‘ﬁ% / \ \ \

HeokrE | mg/m’ | 2.09x10% 2.12)5& 2.0510#| 2.09x10+ \ \

Hemod 2 kg/h 1.25%x10° | 1.29x105 | 1.40x10° | 1.31x10° \ \

i< m¥/h 46671 46988 50845 \ \ \

AEE % 8.2 8.1 7.6 \ \ \

| FMREE | mg/m?® | 3.73x10° | 3.72x10% | 3.76x10° \ \ \

Heokrs | mg/m® | 2.91x10% [ 2.88x103 | 2.81x10° [ 2.87x103 \ \

Hefc % kg/h | 1.74x10% | 1.75x10% | 1.91x104 | 1.80x10* \ \

ik m’h 46671 46988 50845 \ \ \

=l % 8.2 8.1 7.6 \ \ \

gig 002 | 2#5EKeP i SN FE mg/m® | 5.45x10° | 5.48x103 | 5.51x103 \ \ \

Hemok mg/m® | 4.26x10° | 4.25x10% | 4.11x103 | 4.21x10°? \ \

Hemod 2 kg/h 2.54x104 | 2.57x10* | 2.80x10% | 2.64x10+ \ \

i< m¥/h 46671 46988 50845 \ \ \

=l % 8.2 8.1 7.6 \ \ \

7 ST | mg/m3 | 5.83x10°3 | 5.77x10° | 5.81x1073 \ \ \

HEeRE | mgm?® | 455103 | 4.47x103 | 4.34x10° | 4.45x103 \ \

HEc % kg/h | 2.72x104 | 2.71x10% | 2.95x104 | 2.80x10* \ \

i< m¥/h 46671 46988 50845 \ \ \

B Tl GRSt % 8.2 8.1 7.6 \ \ \

IR
iy A SN FE mg/m? 0.0628 0.0628 0.0627 \ \ \
B B

Hapady | FEEGRE | mg/m? 0.0491 0.0487 0.0468 0.0482 1.0 | kbR

HEfc % kg/h | 2.93x103 | 2.95x103 | 3.19x103 | 3.02x107 \ \
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x4-1 FHZRSEUNERET (6)
R
TLE | ok | 28| mws | e | #-% |
ik m’/h 46671 \ \
=l % 8.2 \ \
i SIREE | mg/m® | 1.63x10% &x@% ﬁ%@ﬂ@% / \ \ \
Heokrs | mgm’ | 1.27x10% | 1.30x 1.24x 1.27x10"* \ \
Hemod 2 kg/h 7.61x10¢ | 7.89x106 | 8.44x10°¢ | 7.98x10¢ \ \
i< m¥/h 46671 46988 50845 \ \ \
AEE % 8.2 8.1 7.6 \ \ \
gig 002 | 2#%EkE)" 2 TR | mgm® | <8x106 [ <8x10°¢ | <8x10° \ \ \
Hemik mg/m3 | <6x10° <6x107¢ <6x107¢ <6x107¢ \ \
Hemg =R kg/h | <3.73x107 | <3.76x107 | <4.07x107 [ <3.85x107| \ \
ik m’h 46671 46988 50845 \ \ \
=l % 8.2 8.1 7.6 \ \ \
g{t?é TS | mg/m® | 1.63x104 | 1.68x10* | 1.66x10* \ \ \
Hemok mg/m® | 1.27x10% | 1.30x10* | 1.24x104 [ 1.27x10* | 0.1 Ly
HEpoE =R kgh | 7.61x10 | 7.89x10° | 8.44x106 | 7.98x10° \ \
TE &5k

ARG IMEIRFW], %I H A HLHBUR T R AN, R PTIRFR 47T & (4
T R BE I i G il B )

#IE

(GB18485-2014) % 4 bRt RAE

AR A AR IR T (1 E S5 IR AR BRI 2 5 ST R
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